



Reliable, responsive,
and recognized since 1994.

CORPORATE HEADQUARTERS

114 Lincoln Ave.
Cobleskill, NY 12043
888-680-7974
www.firetesting.com

PRODUCT LISTING

Reference No. A-955

Status: TERMINATED - effective June 3, 2020

Manufacturer:

Quantum Group of Companies
15 Riel Drive
St. Albert, AB, Canada T8N 3Z2

Product(s):

SafeCoat TFI, Latex Fire Retardant Coating

Report:

Guardian Test Report: GL 95509-WC; Test Report Date: 1/20/2010
Standards Tested To: CAN/ULC S-101, No load, with average temperature of 1000°F, no single high temperature above 1200°F

Guardian Test Report: GL 95509-WU; Test Report Date: 1/20/2010
Standards tested To: ASTM E-119-08a, NFPA 251, Small Scale Test
CAN/ULC S-101, No Load, With Average Temperature Limit of 1300° F